For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 41

Z-Force 18 B&S
Control Assembly

N At
K . / /
’ﬁut\\ - = \\\\\‘/AM% —B

e

N, VRN
\ Am e~ \_v/ A r~ v

AN e T }/f\\

.

®

/

x//w? o= = e == ECICIRET E S

AN \ A L
! / W, ’@ e o,
7 N \ / A
(o0 ) (o) A,S,
L AN N L
NN
//

KMMW mwuw ///

L A
\x‘ \\A /

Y Y h\ﬁw /. g AR

VN

AL
ey,
s / i/
\\/1,\ Vel \\)/,\ d \\\/z\ W//A\
AAQJ, v A R ) A ury J“ ;o v et =
RPN LV Va N
\\ / /
s
A\\ = |
. -
A.n, 3 v WWWWWWWW —p
ol
N
(e
e/ /
/
/
L I

"/

/

/

Af, . \.MUKMM

““““““ (o}
\\\ 7\\
\\\
/7
Ie
NN “
AR
o N\
S
uw.“w
b

)

-
.

[en v

A

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Control Assembly

Page 2 of 41

Ref#  Part Number Qty S/P/F  Description
1 00012382 2 Hex Cap Screw, 5/16-18 x 1-1/2
2 00006168 1 Flat Washer, 3/8 Zinc
3 00008495 1 Capscrew, 3/8-16 x 1-3/4
4 01000372 2 S  Carriage Bolt, 3/8-16
5 00012165 3 Nylock Nut, 5/16-18
6 01008620 5 Self Tapping Screw, 5/16-18 x 3/4
7 01008763 9 Hex Cap Screw, 1/4-20 x 3/4
8 00013595 1 Parking Brake Grip
9 00021797 1 Spring, .80 OD x 1 Lg
10 00022560 5 Hex Nut, 3/8-16 Flange Lock
11 00077495 1 Friction Washer
12 01000628 8 S  Screw, 1/4-20 x 1/2
13 01000635 4 S  Hex Nut, 5/16-18 Flange Lock
15 01002634 2 Shoulder Screw, 3/8-16, .5 x 2.345
16 01002753 2 Groment, 2.5 0D x 1.0 Lg
17 01002766 3 S  Hex Nut, 1/4-20 Flange Lock
18 01002772 1 S  Spacer, .375x .50 x 1.02
19 01003563 2 U-Nut, 5/16-18
20 01008464 1 Foot Rest Bracket
21 01008198 1 S Left Hand Brake Cable (Not shown)
22 01008199 1 S Right Hand Brake Cable (Not shown)
23 01008482 1 Control Housing Weldment
24 01008413 1 S  Seat Adjust
25 01008472 1 S Left Hand Control Console
26 01008473 1 S  Right Hand Control Console
27 01008487 1 S  Parking Brake Lever
28 01008489 1 Brake Cable Bracket
29 01008491 1 Front Tank Mounting Bracket
30 01008533 2 Lapbar Stop Bracket
31 01008539 4 S U-Nut, 1/4-20
32 01008572 4 S  Battery Edge Trim
33 01008583 2 Seat Mounting Bracket
34 00012166 2 Hex Nut, 5/16-18
35 01000960 2 S  Washer, .325 x .930 x .045
36 01006528 1 Abrasive Foot Pad

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S Page 3 of 41
Decal Map

EEEVREVYE,

~
RS

Ry
!

3"2;:?52""’“

s,

% T,

P

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S Page 4 of 41
Decal Map
Ref#  Part Number Qty S/P/F  Description
777D03448  777D03448 1 LABEL-INCH CUT 44
777530018 777530018 1 /P LABEL-DECK SAFETY
777120847 777120847 1 LABEL-BELT ROUTING
777530503  777S30503 1 /P LABEL-DANGER CHUTE
777530145  777S30145 1 S USE 977S30145
777122096 777122096 1 LABEL-RH CONSOLE
777D07037  777D07037 1 LABEL-Z FORCE
777532161  777S32161 1 LABEL-WARNING OPER
777D03479  777D03479 1 /P LABEL-CUB CADET LOGO
777122094 777122094 1 LABEL-DECK HEIGHT
777D07038  777D07038 1 LABEL-Z FORCE
777D07035  777D07035 1 LABEL-CUB CADET LOGO
777122093 777122093 1 LABEL-LIFT HANDLE
01009146 01009146 1 LABEL-LH CONSOLE
777122095 777122095 1 LABEL-LH CONSOLE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 41

Z-Force 18 B&S

Deck 44 Idler Driven

AV N

, .WWWHHHUV /M I~
- -
,,,,,,,, )
=/
SN T e . e MU/
BHEG) A_\q,,v A2 {z)
; AN ANV O VU
5 \\}// / /. . / /// e o /Y

LN A

(SN N ;

N S N SR, {

S NN
M N ,A AN \
i S N . W S N

MM. WMV \\g zm,/ﬂu/ \ / //N/ //
/ /”/ & \\.,:Mwww\

o RS -

.

gl e

s/

(e R

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Deck 44 Idler Driven

Page 6 of 41

Ref#  Part Number Qty S/P/F  Description
1 01008590 1 Deck Mounting Plate Assembly
2 01008593 1 Idler Arm Assembly
3 01008589 1 Idler Assembly
4  618-3129 3 S  Spindle Assembly
5 631-0094 1 S  Chute Assembly
6 01008587 1 S  Belt Cover Right Hand
7  703-1890 4 S  Deck Wheel
8 01008481 1 S  Deck Assembly 44"
9 01008586 1 Belt Cover Left Hand
10 01008620 8 Self Tapping Screw 5/16-18 x .750
11 01008530 1 S Hex Cap Screw 5/8-18 x 4.25
12 710-1852 3 Spindle Bolt 3/4-16 x 5.37
13  715-3003 2 /P Pin
14  716-3020 2 S Internal Snap Ring
15  726-3045 2 /P Button Plug
16  732-0802 2 Compression Spring .63 OD x 6.3
17 736-0100 1 /P Flat Washer .531 ID x 1.25 OD
18  736-0188 4 /P Flat Washer .76 ID x 1.49 OD
19 736-0179 1 S  Flat Washer .50 ID x 1.25 OD
20 01000873 1 S  Flat Washer .536 ID x .93 OD
21 01008538 1 Deck Handle Weldment
22  737-3000 5 S  Grease Fitting
23  738-3056 4 S  Shoulder Screw 1/2 x 2.5
24  738-3172 1 Shoulder Screw .68 x 2.11
?25  738-0213 1 /P Shoulder Screw .498 x 1.445
26  741-0338 2 /P Flange Bearing .75 ID x .52
27  741-0524 2 S Bearing .6251D x 1.574 OD
28 01008616 3 S Blade
29  747-3013 2 /P Support Pin
30 748-3065 6 S  Spindle Spacer
31 748-3020 3 S Blade Spacer
32  748-3100 1 Retainer Spring
33  750-0656 1 /P Spacer .50 OD x .75 ID
34  750-0150 1 Spacer .550 ID x .750 OD
35 750-3119 1 /P Spacer .406 ID x 1.0 OD
36  754-3039 1 S Belt
37  756-3089 3 Pulley
38 01004081 2 S  Flat Pulley
39 00002528 1 Hex Cap Screw 3/8-16 x 2.00
40 00003107 1 Cotter Pin .125 Dia x 1.0
41 00005763 1 S  Hex Nut 7/16-14
42 00010958 1 Flat Washer .50 ID x 1.065 OD
43 00013406 1 Hex Cap Screw 5/16-18 x .75
44 01002766 2 S Nut, 1/4-20, hexflange Lock
45 00022560 0 Hex Nut, 3/8-16, Flange Lock
46 00023287 1 Nut, 1/2-20, Center Lock
47 00083192 1 Idler Washer
48 01000038 2 Hex Cap Screw 1/4-20 x .620
49 01000372 3 S Carriage Bolt 3/8-16 x .75
?50 01000375 1 S Roller Pin 1/2 x 7.31
51 01000380 3 S Nut, 3/4-16, Hex Flange
52 01000385 1 Front Roller
53  732-3067

WWW. my‘mowerﬁérfgse@ Ing



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Deck 44 Idler Driven

Page 7 of 41

Ref#  Part Number Qty S/P/F  Description
54 01000389 1 S  Lock Washer 7/16
55 01000635 7 S  Lock Nut 5/16-18 Hex Flange
56 01000930 2 S  Flat Washer .508 ID x 1.0 OD
57 01002391 1 Belt
58 01002874 1 Extension Spring .865 OD x 4.68
59 01004863 1 S  Tension Rod Stop Bracket
60 01008376 1 S  Double Pulley
61 01008404 1 S  Spacer .635ID x .88 OD

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 41

Z-Force 18 B&S

Deck 44 Spindle Driven

7 A\AHH/V/
// ,V\ 7\ /
m/ - N
(D) M % —C) “ m_\ //
oS T o H.T..,A%.\ M w R¢ Mm,._,/ \ ,W/
,,. / .
R N
\ —
///,,, A ~/ T \lllw \\//
N W\ €3
' /WV A 7
//”/ /,/ Q \\H\“ Wm
. e
e N o
N\
AN
\@)-E
/me%\ °

A o
—A\ O \

b

& A ~@
Afa\v mm/ ey S
- mww Y/ |
/
5 — \
A/w. A D
o
Lo L
@

. R
/m“\v,// A/mwv

NOXN

A/ ///Y/ i -:AvVVA .éu:AnHHHHHLWA \\\\\\ MX/A@\Q llllllll L/mm\
3 ) \ml \ ~ —~ /
f@HmHU ié -@T..@:T i Y.@ww (o=
/ , J, L'/ ‘% \
.W/W/ N2 fwy . / V// NA.IIII. .
A N VX T ()
— M”qu.um,,vu,! A ..|m / 0\ Y
N \ v, / \“ /./

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Deck 44 Spindle Driven

Page 9 of 41

Ref#  Part Number Qty S/P/F  Description
1 618-3129B 3 S  Spindle Assembly
2  631-0094A 1 /P Chute Assembly
3 01008587 1 S  Belt Cover Right Hand
4 01004109 1 /P Tension Rod Stop Bracket
5 710-1852 2 Spindle Bolt 3/4-16 x 5.37
6  715-3003 2 /P Pin
7  726-3045 2 /P Button Plug
8 732-0802 2 Compression Spring .63 OD x 6.3
9  734-04039 4 S  Deck Wheel, 5.00 Dia.
10  737-3000 3 S  Grease Fitting
11  738-3172 1 Shoulder Screw .68 x 2.11
12 738-0373 4 S  Shoulder Screw .498 x 1.53
13  747-3013 2 /P Support Pin
14  748-3065 6 S  Spindle Spacer
15  748-3020 3 S Blade Spacer
16 750-3119 2 /P Spacer .406 ID x 1.0 OD
17  756-3089 3 Pulley Deck drive
18 00006131 1 S  Hex Nut 3/8-16
19 00012157 1 S  Lock Washer, 3/8
20 00002528 1 Hex Cap Screw 3/8-16 x 2.00
21 00003107 1 Cotter Pin .125 Dia x 1.0
22 00008495 1 Capscrew, 3/8-16 x 1-3/4
23 00012226 1 S  Grease Fitting, 1/4-28, 90 degree
24 00013406 1 Hex Cap Screw 5/16-18 x .75
25 00022560 11 Hex Nut, 3/8-16, Flange Lock
26 00027279 1 S Nut 7/16-14, Nylock
27 00030276 1 Carriage Bolt 3/8-16 x 1.50
28  712-0641 2 S  Hex Nut, M16-1.5
29 00034167 1 Hex Cap Screw 3/8-16 x 5.00
30 00050441 1 /P V-Belt, B-Section PTO drive
31 00060078 1 /P Grease Fitting, 1/4-28 x 3/16
32 00083192 1 Idler Washer
33 01000199 1 Extension Spring, 1.0 OD x 5.00
34  721-04041 1 S  Water Nozzle Adaptor
35 01000338 2 S Hex Cap Screw 1/4-20 x .620
36 01000375 1 S Roller Pin 1/2 x 7.31
37 02000402 3 Nut, 3/4-16, Hex Flange
38 01000385 1 S  Front Roller
39 01000387 1 S Idler Spring
40 01000393 1 S  Flat Washer, .469 ID x .875 OD x .105
41 01000372 2 S  Carriage Bolt, 3/8-16 x .75
42 01000635 7 S  Lock Nut 5/16-18 Hex Flange
43 01000723 4 S  Flat Washer, .406 ID x 1.0 OD x .105
44 01000930 2 S  Flat Washer .508 ID x 1.0 OD
45 01001539 1 Spacer, .39 ID x .875 OD x 1.100
46 01002010 1 S  Carraige Screw, 3/8-16 x 1.25
47 01002766 2 S Nut, 1/4-20, hexflange Lock
48 01003123 1 Spacer .812 ID x .218
49 01003245 1 Spacer, .39 ID x .625 OD x 2.75
50 01004865 1 Deck Handle Weldment
51 01004081 2 S Flat Pulley
52 01004101 1 Idler Pulley, 4.06 OD
53 01004118

WWW. mylmowerlﬁlaptg Seifty 50 x 27 Lg., 3/8-16



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S

Deck 44 Spindle Driven

Page 10 of 41

Ref#  Part Number Qty S/P/F  Description
54 02000134 1 S Idler Arm Assembly, Top
54 01000308 2 Bearing Sleeve Not shown
55 01008456 1 Spacer .760 ID x 1.5 OD
56 02000619 1 /P Deck Assembly 44"
57 01008593 1 Idler Arm Assembly
58 01008616 3 S Blade
59 01008620 8 Self Tapping Screw 5/16-18 x .750
60 01009253 1 Washer, 5/16-18
61 01010014 1 S  Spacer.760 ID x 2.00 OD x 0.790
62 02000071 1 Spindle Bolt 3/4-16 x 7.155
63 02000079 1 /P V-Pulley 4.25 OD Casting PTO drive
64 02000103 1 V-Belt, A-Section Deck
65 02000108 1 Belt Cover Left Hand
66 736-0760 2 S  Lock Washer, 17 x 23.8 x 1.95
67  737-04003B 2 S  Deck Water Nozzle If equipped
68 02000636 1 Deck Plate
01008434 1 S  Clutch, PTO, Ogura MA-GT-DX11CU Not
shown
01005314 1 S  Flat Washer, 7/16 ID x 1.75 OD x .250 Not
shown
01000389 1 S  Lock Washer, 7/16 Not shown
01000813 1 S  Hex Cap Screw, 7/16-20 x 3.0 Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 41

!
P
SR

o f

-

—

i

N, \\

N & k\ 1./

\,
P

=y

.

Drive Train Assembly

Z-Force 18 B&S

e

. ...W\ y A—

A
*,

N,

!
\

N

,
S,
\
. o J
et

P

//.

N, AN

.
.
(@

/

N .l..m \

ﬂémﬁgwwriﬂuﬂw

N
o~

-
7

‘.l

v {

Fa )
L =t

R

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Drive Train Assembly

Page 12 of 41

Ref#  Part Number Qty S/P/F  Description
1 00013198 2 Hex Cap Screw, 5/16-18 x 2.0
2 00012169 2 Flat Washer, .320 ID x .591 OD
3 01002771 4 S  Cotter Pin, .072x 1.12 Lg
4 01003563 12 U-Nut, 5/16-18
5 01007122 12 S  Hex Cap Screw, 5/16-18 x 2.5
6 01008192 1 S  IZT Transmission, Left Hand
7 01008193 1 S IZT Transmission, Right Hand
8 01008349 1 V-Belt, 56.00
9 01008461 1 Transmission Mounting Bracket
10 01008380 2 S PumpRod
11 01008414 1 S  Transmission Brace Tube
12 00012166 4 Nut, 5/16-18
13 01001972 2 Hex Cap Screw, .438x2.500 Replaces
01008548
14 01000628 2 S  Screw, 1/4-20 x 1/2
15 01008758 2 /P Extension Spring, .438 OD X 2.50
16 01008611 2 Brake Cable Mounting Bracket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 41

WWW.mymowerparts.com

Z-Force 18 B&S
Electrical Assembly




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Electrical Assembly

Page 14 of 41

Ref#  Part Number Qty S/P/F  Description
1 00012032 1 S  Battery, 12V 260CCA 30Min
2 00012152 2 Lock Nut, Nylon Insert, 1/4-20
3 00012165 2 Nut, 5/16-18, Nylock
4 00013131 2 Hex Cap Screw, 1/4-20 x .75
5 00013258 2 Boot, 1" OD Rubber Battery-PST Red
6 00014608 1 /P Lock Nut, Nylon Insert, 10-32
7 00024233 1 Cable, Battery, Black, 17"
8 00032097 1 Nut, 5/8-32, w/Cap
9 00095773 2 Cable, Battery, Red, 15" (Kawasaki) Use for
kawasaki engines
1 Cable, Battery, Red, 15" (Briggs)
10 01000628 7 S  Self Tapping Screw, 1/4-20 x 1/2
11 01001717 2 Normally Closed Safety Switch
12 01002111 1 Electric PTO Switch
13 01002228 1 Solenoid
14 01002251 3 Relay, 12V 40A
15 01003277 1 Normally Closed Seat Switch
16 01003581 1 S  Switch, Ignition, 6 Pin
16 725-1341B 1 /P Key, Ignition Not Shown
17 01008042 3 S  Safety Switch Retainer Spring
19 01008386 2 S  Neutral Switch
20 01008511 2 Neutral Switch Mounting Bracket
21 01008531 1 S  Self Tapping Screw, 10-32 x 1/2
22 01008571 1 S  Switch, Plunger
23 01008614 1 Bracket, Safety Switch, Left Hand
24 01008615 1 Bracket, Safety Switch, Right Hand
25 01002252 1 Cable, Battery, Red, 24" (Briggs) Use for
Briggs engines
01008375 1 S  Harness Assembly Not Shown

WWW.mymowerparts.com



Page 15 of 41

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Engine (Part 1)

AV T @
& A\\y,\nluf bl A
A AT @ . -~ &-“m Y
kam// © \ W\\\i:;..:w"(mmx ”/.m”..w, < nu_ ow Afru // namw ~ \\\ \mw
ya -~ - . / V' vd =y | — <k " . e R g
i 7 NG AT R= oo s ) P A
o e = [ ]\ / 1 & e /e @
o= = | mw N2/ r\ /P ™
m \ mw _\Au/ww A_ .m\i/n_u ,Hﬂﬂnm. 3 wtt - mMHVJJ
ﬂ ﬁy Hnu\nu m : A .m_er. rmwmmm F. HMV HAAWW i wruha\\d..!m.
, — E T S g 3
2| o7 | : 5 1 s & e §
: Ay - () RO hm,. o %mﬁdwn :
RS P ”u“\mﬁ;wvumwv :
“““ e S , 7 s
T & N
.. a/ ( 2l 00 &= -
— =) N
e - o O~ @
}/M%/ ol - ¢
- N A -
X SN D o 2
oo’ ) S / = = ® 5 ] 3 ® \.N
@ /ﬁ CRCIAY) o o Py 1 Hyﬂ H_."r% —
a Y 0 L SN S \H p—
] ™ o i AN V_ )~ /3 &
- AT N/ & NN, 22/ .8
: Ny amn“mn/@_w\v lo nwv l,w FA;... o~ ﬂ V% TJ M T %
==Y N Sk 0 L
.,u.szv ; A\ 7 VWV ) b ,LWWA(
/ . —
mw an v, UV
¢ ™ ,, @ ™~ \ mww \
(i M/ 8 Y
mwnnf . ,xaaéwm Y - nm
i oy e, ; a , N M~ 8
- Mﬁ mﬁ; [ I ) ) - & :J = Am 6
e W7 _,ﬂw.,,// 0 |t < WA M WT £
- WL o - o & &
NN N ;
© / N VAR ) i -
™~ @:v ) \\ \\ (/o ¢ Py b )y
= / - ,..|.|||{ o o
armﬁ_ \\\ \\\ T/ - _m m msw r~ N
K TN ““\ \\ IIIIMV \\\\M\r.__ AM L] w o 'y
on wwmmmmwr N7 Sy B @
- ~ o <4 PO NS
<t N 4 V % &n.a. S5 ~ flrv, = A
&\ y, P/ Yo e N = ' - .m\ v
PN & N g(6) @ |
O ) 5 . ; 2 [Ca &
- 4 (3] | O
PN “ETEZarT
oL AA\ ) .
R
@ o N \WMM _— ,mw
o li\\“\ -2 [
(R () 4)
Vf ) ;/"wu IIIIIIIIIIIIIIIII - /ﬂ”ﬂwmmm\\ M =
A N T en /
' : o™ ™ 5 r~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Engine (Part 1)

Page 16 of 41

Ref#  Part Number Qty S/P/F  Description
1 BS-691021 1 Choke Control Bracket
2 BS-94930 1 S  Screw (Choke Control Bracket)
3 BS-691022 1 Choke Link
4  BS-690960 1 S  Screw (Breather Assembly)
5 BS-690942 1 S  Breather Tube
6 BS-499601 1 S  Breather Assembly
7  BS-690937 1 Breather Gasket
8 BS-690960 1 S  Screw (Control Bracket)
9 BS-691023 1 Control Bracket
10 BS-690231 1 Cylinder Assembly
11  BS-499585 1 Bushing/Seal Kit (Magneto Side)
12 BS-391086 1 S Oil Seal (Magneto Side)
13 BS-230192 1 S Locating Pin
14  BS-499788 1 S  Air Cleaner Cover
15 BS-691008 1 Air Cleaner Knob
16  BS-499486S 1 /P Air Cleaner Cartridge Filter
17 BS-273638S 1 /P Pre-Cleaner Filter
18 BS-691005 1 Screw (Blower Housing)
19 BS-691004 1 Blower Housing
20 BS-491657 1 S  Oil Pressure Switch
21  BS-222698 1 S  Flywheel Key
22 BS-499588 1 S  Piston Assembly (Standard)
BS-499589 1 Piston Assy. (.010 Oversize)
BS-499590 1 S  Piston Assy. (.020 Oversize)
BS-499591 1 Piston Assy. (.030 Oversize)
23  BS-499604 1 Ring Set (Standard)
BS-499605 1 Ring Set (.010 Oversize)
BS-499606 1 Ring Set (.020 Oversize)
BS-499607 1 Ring Set (.030 Oversize)
24  BS-263181 1 Piston Pin Lock
25 BS-499583 1 Connecting Rod
26 BS-690976 1 Screw (Connecting Rod)
27 BS-690103 1 Label Kit
28 BS-690229 1 Piston Pin
29 BS-691046 1 S  Crankshaft
30 BS-94388 1 S  Timing Key
31 BS-690980 1 Timing Gear
32 BS-690981 1 /P Rod-Push (Steel)
33 BS-690982 1 /P Rod-Push (Aluminum)
34 BS-262679 1 S  Valve Tappet
35 BS-691010 1 Clip
36 BS-691012 1 Air Guide Cover (Cylinder #1)
37 BS-94930 1 S  Screw (Air Guide Cover)
38 BS-690960 1 S  Screw (Air Guide Cover)
39 BS-690978 1 Camshaft
40 BS-691011 1 Air Adapter
41  BS-691001 1 Air Cleaner Gasket
42  BS-690952 1 Carburetor Spacer
43  BS-690950 1 Intake Gasket
44  BS-691014 1 Air Guide Cover (Cylinder #2)
45  BS-690949 1 Intake Gasket
46  BS-693996 1 Intake Manifold
47  BS-94913

WWW.myimowver paft detslipnitold)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Engine (Part 1)

Page 17 of 41

Ref#  Part Number Qty S/P/F  Description

48  BS-492932 1 S  Oil Filter

49  BS-94010 1 S Nut (Carburetor)

50 BS-690951 1 Stud (Carburetor)

51 BS-690069 1 Engine Sump

52 BS-690770 1 Oil Pump Screen

53 BS-690954 1 /P Qil Filter Nipple

54  BS-690945 1 S  Crankcase Gasket

55 BS-94239 1 S  Oil Drain Plug

56 BS-690947 1 S Oil Seal (PTO Side)

57 BS-690552 1 Governor Crank Bushing

58 BS-690657 1 Governor Shaft Seal

59 BS-690283 1 Oil Plug

60 BS-499054 1 S  Oil Pump

61 BS-690956 1 Oil Collector

62 BS-690957 1 Breather Retainer

63 BS-691042 1 Pump Shaft

64 BS-499613 1 Oil Pump Cover

65 BS-690589 1 /P O-Ring Seal (Oil Pump Cover)

66 BS-691033 1 Screw (Oil Pump Cover)

67 BS-690412 1 /P Washer (Governor Gear)

68 BS-394348 1 S  Governor Gear

69 BS-690317 1 S  Governor Shaft Retainer

71 BS-695104 1 Emissions Label

72  BS-690308 1 S  Screw (Engine Sump)

73 BS-691015 1 Air Guide Cover

74  BS-499890 1 S  Valve Overhaul Kit

75 BS-690962 1 S  Cylinder Head Gasket

76  BS-690968 1 /P Valve Seal

77 BS-690970 1 /P Exhaust Gasket

78 BS-690971 1 /P Rocker Cover Gasket
BS-692714 1 S  Short Block

WWW.mymowerparts.com



Page 18 of 41

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Engine (Part 2)

) w < 2 2
An O . {"
Mu_ o o g 2 m.,“. - m——
\ I_ — . i ~ - - e N
/\ &\ ) S Y " AN - . —
& & B G X « | OBl ‘. ( DEAIELE: T
. ) Qo N2, NN @
- AMNHHHHMM/ ../ ) ..\v ”M“ MM" 1 ! ,@ g ﬁw o
x| A |Ilfel 8]|e »
ﬂ/ . W Al I j r~
\A MWﬂH“%W/ /W/IIIKYa.
s\ g ,_
_{/ <A ppAm ‘wf../ &
/W”/ : _mwfmmwww g_
99 /”,,s\nv L w“ © 6
wt % IWnMMm.Mmmmwn.u\ .@HHu\\nuu\“\ O _Mw "”.
[ o )
\\M [G % (7 @
/ nwv /7
mm\ / Rl . \K !
8 / I | w I~ )
aumW\ <] mmmmﬂ { m/c Awﬁv Mm A
Nz o L 2
w . .mr o ,,M/ b 8 §
. o /// & Hw/!“.
o )] M““ o e Mul...l
B hoy P~
in ||
W Q ®
@ I @
- A”// %MHWH& .\\M@Mv LI ﬂ?unv (@G GOE mo
@ v ol 7 \?,_ ._mww/-v. 3 Ve 38 "“" 50w
\S @ A + T =83
AN i @@=y m\v i
)Mv P w ~ Q&W
) N € N
.."—.@N%WW ,mnwuv o AWV m @W AMWW_WV
Q 2, mw,v 00 _"a
0 l_ IIW \u = .u mW M_I. N, m....iun- . n'L\_ .Mm <t O . mwv
0 m\“\ Nrm ...... V\ \ . | w1 o P o NS
< b ) - @
= wmm m%; & ¥ oY ~l1e
a. LAY “ | telg 28
Sy —
00 /nll..my \“\ \“\ Nv.mw”h AM”/ "mﬂlw“ —_— <k T3] un ,EU
- /S N — 22 X = (D
e @nﬂh\ 7 & /O _‘ % ~ | |8 mm
. ” i - o £ my <GEP D o ., I
*x A B 0 % \m\ “\/iuzw. "u. d = TS @ P 5 ? 9 m Jw ,mw
R le mhu\ e NI G I Vg Y [219O | s
2 B v &/ _‘% cOl] ) ¥ Bl [
3 _,9\ o mm: .mnrr M\g -~ oy — oA/ , Aﬁ v \
A B bl || w8 B m i) g Bl lgles e g
o A \ ) o Y —
. W\ ma Sy , e -
3 ° ) © /‘y ém..i S ¥ _Mw 3 <+ < e
- o o~ ¥

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Engine (Part 2)

Page 19 of 41

Ref#  Part Number Qty S/P/F  Description
1 BS-499587 1 Cylinder Head (Cylinder #1)
2 BS-499595 1 S  Cylinder Head (Cylinder #2)
3 BS-499586 1 /P Valve Keeper
4  BS-690964 1 S  Valve Retainer
5 BS-499597 1 S Intake Valve
6 BS-690968 1 /P Valve Seal
7  BS-499596 1 Exhaust Valve
8 BS-690970 1 /P Exhaust Gasket
9 BS-690963 1 Valve Spring
10 BS-262835 1 Guide Bushing
11  BS-690971 1 /P Rocker Cover Gasket
12 BS-690972 1 Rocker Arm
13 BS-806038 1 S  Rocker Arm Pivot
14  BS-690967 1 Screw (Rocker Arm)
15 BS-690083 1 Rocker Arm Adjuster
16 BS-690949 1 Intake Gasket
17 BS-690962 1 S  Cylinder Head Gasket
18 BS-499599 1 Cover-Rocker (Cylinder #1)
19 BS-499600 1 Cover-Rocker (Cylinder #2)
20 BS-690360 1 /P Screw (Cylinder Head)
21  759-3336 1 /P Sparkplug
22 BS-691019 1 Governed Idle Spring
23 BS-691018 1 Governor Spring
24  BS-690960 1 S  Screw (Rocker Cover)
25 BS-691048 1 S  Governor Control Lever
26 BS-298049 1 S  Fuel Line (Cut to Required Length)
27 BS-691049 1 Fuel Line (Molded)
28 BS-95162 1 S Hose Clamp
29 BS-493629 1 S  Fuel Filter
30 BS-690960 1 S  Screw (Fuel Pump)
31 BS-691034 1 S  Fuel Pump
32 BS-691040 1 S  Vacuum Hose
33 BS-691039 1 Fuel Pump Bracket
34 BS-690960 1 S  Screw (Fuel Pump Bracket)
35 BS-92278 1 S  Nut (Governor Control Lever)
36 BS-94942 1 Washer (Governor Control Lever)
37 BS-93853 1 Bolt (Governor Control Lever)
38 BS-691020 1 Throttle Link
39 BS-499811 1 S  Carburetor Kit
40 BS-690232 1 Main Jet
BS-690989 1 Main Jet (High Altitude)
41  BS-690994 1 Float Bowl Gasket
42  BS-690950 1 Intake Gasket
43  BS-690234 1 Carburetor Cover Plate Gasket
44  BS-499808 1 Carburetor Nozzle
45  BS-499599 1 Cover-Rocker (Cylinder #1)
46  BS-690995 1 Nozzle Gasket
47  BS-690990 1 Screw (Carburetor Nozzle)
48 BS-690997 1 Sealing Washer
49  BS-690985 1 S  Float Needle Valve
50 BS-690984 1 Float Hinge Pin
51 BS-690998 1 Choke Shaft Seal
52

BS-691000 \w\ww. myimower prartsemiTe



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Engine (Part 2)

Page 20 of 41

Ref#  Part Number Qty S/P/F  Description
53 BS-691045 1 Governor Crank
54  BS-690552 1 Governor Crank Bushing
55 BS-690553 1 Governor Crank Bushing
56 BS-690328 1 /P E-Ring Retainer
57 BS-690442 1 Washer (Governor Crank)
58 BS-690657 1 Governor Shaft Seal
59 BS-690988 1 O-Ring Seal (Fuel Transfer Tube)
60 BS-499812 1 S  Carburetor Gasket Set
61 BS-499804 1 S  Carburetor
62 BS-690990 1 Screw (Cover Plate)
63 BS-690999 1 Cover Plate
64  BS-499802 1 Idle Speed Kit
65 BS-499807 1 Choke Shaft Kit
66 BS-805538 1 Screw (Choke Shatft)
67 BS-690986 1 Choke Valve
68 BS-690998 1 Choke Shatft Seal
69 BS-499805 1 Throttle Shaft Kit
70 BS-805538 1 Screw (Throttle Valve)
71 BS-690993 1 Throttle Valve
72  BS-691000 1 Throttle Shaft Seal
73  BS-499806 1 Carburetor Float
74  BS-499803 1 Fuel Transfer Tube
75 BS-690991 1 Screw (Fuel Transfer Tube)
76  BS-499810 1 Float Bowl
77 BS-690996 1 Solenoid Retainer
78  BS-690992 1 Screw (Float Bowl)
79 BS-691001 1 Air Cleaner Gasket
80 BS-499809 1 Fuel Solenoid

WWW.mymowerparts.com



Page 21 of 41

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Engine (Part 3)

\‘v. TN, 00
y A 755 ,
174 (o, ©
Mm/mmw.mﬁ Nl
=N/ ™ i
g
&
AN
A < AN
y ) :J/. A 10 b N\ R
LY /Wv \/ ?_
(«2] ‘ m unw
nmww A\ \ " P Mu "o nv. i
0 N ABMUV / /,/ / ﬂnl Vli .E_
Vs s == \ s WY E
/S N m“w/@wmmﬁv '\
0) I— ) L @ _mmwwmmwﬁ,, E
ALY
Al LY
KRR 3
e [T mx \ \
N
2 I 2 A
e | o= A0
7 B (RN 4
MWW \v,mm
,_ r /WN ,,,,, - 5P < p
- 2| e | D 5 &2 gy ,
0 =[N LR 'l ede /)
) ol /P & S V4
™ ] /\ W AMAHHHHHM\
B \ umw &
i} ¥ ob, 5
| NN L= , 7
72 NN e N o
AR | s ul o
MR . % AY ~ \ ol j -
7% S megli ey 2N n P9 A, U 0
mé“ m@%@:}im 8 Q@Y o =
\9 mm | _ mllwrmmm z.v hal MI_ h,aa mea\ p \1} / qw mw ) vlmum:J ¢ A\/V, o
/ﬁmmm )T ,mmmwvyﬁ, - e e % T e o) a2/
S Nzl /.w_. Mm.“_;i. Mﬂw rm\ ] Mm L
- u". I~ "““ " “M" w\\nnl.llﬂrﬂ .
- @mwm (Y] ' /@/
Vo I MWVII.. e , / .V
) 0, 5%
RN
BB AV
[32] b= F

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Engine (Part 3)

Page 22 of 41

Ref#  Part Number Qty S/P/F  Description
1 BS-691055 1 S Rotating Screen
2 BS-691215 1 Spacer
3 BS-691057 1 Screw (Rotating Screen)
4  BS-499602 1 Dipstick/Tube Assembly
5 BS-690960 1 S  Screw (Dipstick Tube)
6 BS-691037 1 Dipstick Tube
7 BS-691036 1 Dipstick
8 BS-691032 1 Dipstick Tube Seal
9 BS-499602 1 Dipstick/Tube Seal
10 BS-691243 1 Flywheel Fan
11  BS-691059 1 Nut (Flywheel)
12 BS-691056 1 Washer (Flywheel)
13 BS-94627 1 Screw (Fan-Retainer)
14  BS-93621 1 /P Screw (Alternator)
15 BS-19203 1 Flywheel Puller
16 BS-691247 1 Fan Retainer
17 BS-393295 1 S  Alternator (Dual Circuit)
18 BS-393456 1 Alternator Connector/Wire
19 BS-691220 1 Wiring Harness
20 BS-691009 1 Back Plate
21 BS-690960 1 S  Screw (Back Plate)
22 BS-694123 1 Wire Clip
23  BS-690960 1 S  Screw (Regulator)
24  BS-394890 1 S  Regulator (Regulated-16 Amp)
26 BS-691283 1 Drive Cap
27 BS-691053 1 Flywheel
28 BS-499612 1 Gear-Ring
29 BS-94731 1 Screw (Magneto Armature)
30 BS-691060 1 /P Magneto Armature
31 BS-493880 1 S  Sparkplug Terminal
32 BS-66538 1 S  Sparkplug Boot
33 BS-499889 1 S  Engine Gasket Set
34 BS-391086 1 S  Oil Seal (Magneto Side)
35 BS-690947 1 S Oil Seal (PTO Side)
36 BS-691001 1 Air Cleaner Gasket
37 BS-690962 1 S  Cylinder Head Gasket
38 BS-690949 1 Intake Gasket
39 BS-690997 1 Sealing Washer
40 BS-690937 1 Breather Gasket
41  BS-690950 1 Intake Gasket
42  BS-690968 1 /P Valve Seal
43  BS-690945 1 S  Crankcase Gasket
44  BS-690657 1 Governor Shaft Seal
45  BS-690589 1 /P O-Ring Seal (Oil Pump Cover)
46  BS-690970 1 /P Exhaust Gasket
47  BS-690971 1 /P Rocker Cover Gasket
48 BS-94951 1 S  Screw (Drive Cap)
49 BS-691262 1 S  Starter Motor
50 BS-497606 1 S  Starter Drive
51 BS-263080 1 S  Retaining Ring
52 BS-693058 1 S  Pinion Gear
53 BS-398003 1 S  Drive Clutch
54

BS-497605 \\ W TVAMOWSer B ESstm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Engine (Part 3)

Page 23 of 41

Ref#  Part Number Qty S/P/F  Description
55  BS-497608 1 /P Brush Set
56 BS-693167 1 Nut (Brush Retainer)
57 BS-497607 1 S EndCap
58 BS-92278 1 S Nut (Brush Retainer)
59 BS-691262 1 S  Housing-Starter
60 BS-95035 1 Bolt (Starter Motor)
61 1 Armature (Serviced By Starter Only)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 24 of 41

Z-Force 18 B&S

Engine Assembly - 18HP Briggs

3
S

N
qu\wm%m“ﬁu

l-/

- @ﬁ - HL@.«#

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S

Engine Assembly - 18HP Briggs

Page 25 of 41

Ref#  Part Number Qty S/P/F  Description
1 00006129 4 Hex Head Cap Screw, 5/16-18 x 1-3/4
2 00012157 8 S  Lock Washer, 3/8 Zinc
3 1 Hose, 1/4" Fuel Line purchase locally
4 00012235 2 Clamp, Union
5 00014602 2 Round Head Machine Screw, 10-32 x 3/4
6 00014608 2 /P Lock Nut, Nylon Insert, 10-32
7 00060056 1 Nut, w/ Star Washer
8 01000069 1 S  Fuel Cap
9 01000281 1 S  Fuel Tank Groment
10 01000368 8 S  Hex Cap Screw, 3/8-16 x .88
11 01000389 1 S  Lock Washer, 7/16
12 01000635 4 S  Lock Nut, Hex Flange, 5/16-18
13 01008637 1 S Hex Cap Screw, 7/16-20 x 4.0
14 01000721 1 S  Machine Screw, 8-32 x .375
15 01000723 8 S  Flat Washer, .406 ID x 1.0 OD x .105
16 01003116 1 Fuel Pickup Fitting
17 01004004 1 S  Throttle Control Knob
18 01004350 1 Fuel Tank
19 01005314 1 S  Flat Washer, 7/16 ID x 1.75 OD x .250
20 01003283 1 Oil Drain Extension Hose
20  737-0103 1 S  Oil Drain Extension Plug not shown
21 01008138 1 S  Utility Bin
22 01008381 1 S  Electric PTO Engine Pulley use with
00025344
22 01008808 1 S  Electric PTO Engine Pulley use with
01007533
23 01008883 1 S  18HP Twin Briggs Engine
24 01008902 1 Briggs Muffler
25 01008544 1 S  Ogura JDO08 Electric Clutch
26 01003272 1 S  Throttle Control Cable
27 01008640 1 Clutch Retainer Assembly
28 01000811 2 S  Screw, 8-32 x .375, Hex Washer
29 00025344 1 Key, 1/4 x 1/4 x 7/8 use with 01008381
29 01007533 1 Key, 1/4 x 1/4 x 2.75 use with 01008808
30 01008623 1 Exhaust Pipe
31 00012168 4 Lock Washer, 5/16
32 01009142 4 /P Socket Head Cap Screw, 5/16-18 x 1.00
33 01004020 1 S  Choke Cable
34 01008881 1 Harness Adaptor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 26 of 41

WWW.mymowerparts.com

s \ - ; W, A 4 !
) S NP AR K// o ~ 7 \_x / . /
R NN/ A/ At SRRy DA es o
— ’ N / p e
P \mv / f/ﬂ//wy 7t / \ \\ \.‘ /
,u/ ”D\\v,/// ’ \\ f//& ,/ m k W\ \\m \\ \\ /,
” ////f,\ Am\\ \x.a ,ﬂ/ ”ﬁ/w =Y / \“\m e \\ — =J- ———D
.y Y : / x,/,,ﬂ/ W A7 A / / 7 \ f
D /NN S S /Y
A ; /M/ , A\A_. ) / / ; \
/W\ . \\ \ /
N i /
7 / / /
/ Ve \\I/ \.)P,
¢ (= & (=)

Z-Force 18 B&S
Frame Assembly




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Frame Assembly

Page 27 of 41

Ref#  Part Number Qty S/P/F  Description
1 00012166 1 Hex Nut, 5/16-18
2 00011438 1 Hex Cap Screw, 3/8-16 x 1-1/2
3 00013116 1 Hex Cap Screw, 5/16-18 x 1-1/4
4 00006168 1 Flat Washer, 3/8 zinc
5 00022560 1 Hex Nut, 3/8-16 Flange Lock
6 00027279 1 S Nylock Nut, 7/16-14
7 00030782 1 S  Flat Idler Pully w/ adaptor
8 00060078 1 /P Grease Fitting, 1/4-28 x 3/16
9 01000505 1 S  Shoulder Bolt
10 01002874 1 Extension Spring, .865 OD x 4.68 Ig
11 01003269 1 Flat Washer, 7/16 ID x 1.75 OD
12 01003563 8 U-Nut, 5/16-18
13 01008480 1 S  Frame Assembly Weldment
14 01008399 1 Idler Arm Assembly
15 01008764 8 Hex Washer Screw 5/16-18 x .750
16 01000635 1 S  Nut, 5/16-18, Hexflange Lock
17 01006528 1 Abrasive Foot Pad

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 28 of 41

Z-Force 18 B&S

Front Caster & Tire Assembly

T T TN
g ./.v A/ o ey
} (2) /</\ /L o

| /

\ \

£

Wl

/o4 P

R

(T St}

/7 ‘“NWHML/ N\, \\\A —
P s TG\ _— =
\\\\\ \\\x\\‘ \\ // »mmMMWMWWQ \y.k\
N \\ / / A
A/_ML\ v \\\ \ J \\
N / ‘
Amlwg . / \\ \
'y .
AXMW\ \)M,A\RJV
(z)

-
e g
P
TSN
SN
— N\
o NN
S, [y N
A
/MWMMM, B
-
WM//”,WV /
J ;v\ \ _
Lt s \
e
Vi
7/
S/
- =

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Front Caster & Tire Assembly

Page 29 of 41

Ref#  Part Number Qty S/P/F  Description
1 00012157 2 S  Lock Washer, 3/8 Zinc
2 00012171 2 Hex Cap Screw, 3/8-16 x 1
3 00012187 8 Lug Nut, 1/2-20
4 00023822 3 Washer Special
5 00060078 2 /P Grease Fitting, 1/4-28 x 3/16
6 01000678 1 S NutJam, 1.0-14, Nylon Insert
7 01000745 2 S  Hex Cap Screw, 1/2-20 x 5.50
8 01008804 2 Nut, 1/2-20,Flange Lock
9 01006309 1 /P Hex Cap Screw, 1-14 x 5.0
10 01008320 2 S  Wheel Assembly, 20 x 7
11 01008405 1 Front Axle Assembly
12 01008570 2 S  Front Wheel Assembly
13 01008550 2 Castor Wheel Mounting Bracket
14  731-0374 6 S  Flange Bearing, 1.0 ID
15  736-0227 2 S  Flat Washer, .390 x 1.5 x .134
16 750-0456 4 S  Spacer, .790 ID x .347 Lg
17  750-3197 2 S  Wheel Spacer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 41

Z-Force 18 B&S
Lift Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S Page 31 of 41
Lift Assembly
Ref#  Part Number Qty S/P/F  Description

00012382 2 Hex Cap Screw, 5/16-18 x 1-1/2
00022547 4 Nut, 5/16-18, Center Lock
00022560 4 Nut, 3/8-16, Hex Flange Lock
01008620 2 Self Tapping Screw, 5/16-18 x 3/4
01003993 2 Linch Pin
01008139 1 /P Deck Lift Handle
01008140 1 S  Deck Lift Spring, Left Hand
01008141 1 S  Deck Lift Spring, Right Hand

10 01008477 2 S  Lift Hub Assembly

11 01008459 1 Lift Shaft Assembly

12 01008494 2 Handle Lift Arm

13 01008175 1 S Lift Handle Rod

14 01008176 1 S  Lift Rod Index

15 01008467 1 S  Upper Link Lift Assembly, Left Hand

16 01008183 1 S  Lower Lift Bracket, Left Hand

17 01008186 1 S  Link Lift PLate, Right Hand

18 01008187 2 S  Cap Lift Push Nut

19 01008382 2 /P Front Lift Rod

20 01008188 1 Lift Index Weldment, Left Hand

21 01008189 1 Lift Index Weldment, Right Hand

22 01008465 2 Rear Lift Arm

23 01008557 1 S  Front Lift Rod

24 01008573 2 S  Lift Spring

25 01008638 2 Front Lift Bracket

26 00035632 4 S Jam Nut, 5/8-11

27 01008658 2 Jam Nut, 1/2-20

28  738-3151 4 Shoulder Screw, 3/8-16, .56 x .27

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 41

Z-Force 18 B&S

Steering Assembly

. .

X

e —

=

e

s‘
T /
/\M\ /A\ \V
\,mwy /4 Aww \ -
o Sy ,
. e
\< hY v %f s i
14 &1
™ 2& PRUALY
N e WIS
\\//// b y N //A/ o~ v
— ™ =, b, e’
S A R .
(\\mm/ 4 ;/\i/v A< =l
A/Q\v P A=
/ - ~
- A un
/e e AZ Y )
VA N
o o)
’ g 7 I o
I 7 P S
Y e o
: g -
\AﬁMWMHHHHMvHMM%WATll)V A/ MW.\\
LN % =
¥ \ o AN A v
AN e
& NN &y N
LR S TN
VN AN A/A.,_ !
LY N

N,

)
>

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Steering Assembly

Page 33 of 41

Ref#  Part Number Qty S/P/F  Description
1 00006129 2 Hex Cap Screw, 5/16-18 x 1-3/4
2 00012165 13 Nut, 5/16-18, Nylock
3 01000635 4 S Nut, 5/16-18, Lock
4 00012167 4 S  Hex Nut, 5/16-24
5 00012179 4 Hex Cap Screw, 5/16-18 x 3/4
6 01008600 2 Capscrew, 5/16-18 x 1.50, Socket Head
7 00013092 9 Hex Cap Screw, 5/16-18 x 1.0
8 00014081 2 S Nut, 1/4-28, SS, Nylon Insert
9 00071691 2 Control Rod Spacer
10 01001919 2 Shoulder Screw, 1/4-28
11 00003107 4 Cotter Pin, .125 Dia. x 1.0
12 01008433 2 S  Steering Input Shaft Assembly
13 01008149 4 S  Steering Link Rod
14 01008432 1 S  Bellcrank Steering Shaft Assembly
15 01008152 1 S  Steering Bellcrank Assembly Left Hand
16 01008153 1 S  Steering Bellcrank Assembly Right Hand
17 01008425 1 Steering Handle Assembly Left Hand
18 01008426 1 Steering Handle Assembly Right Hand
19 01008165 2 S  Steering Pivot Bracket
20 01008410 4 S Rod End, 5/16, Right Hand
21 01008551 4 S Rod End, 5/16, Left Hand
22 01008552 2 S Lap Bar Grip
23 01008458 2 Pivot Bracket Weldment
24 01008576 4 S  Hex Nut, 5/16-24, Left Hand
25  736-0287 6 S  Flat Washer, .793 ID x 1.24 OD x .060
26  741-0598 4 S Hex Flange Bearing, .752 ID

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 34 of 41

Z-Force 18 B&S

L.H. - Hydro IZT

ission

Transm

2 \ -
r ~ ¥ / k -
NTER AR (
\ M ;N\ \
-t 6\
< \JF
4q —=
o o / / — \\XW\A Am
SAWIAVA
™ _/J.MYIUT \\ \\ ( mn M
AN \
D et
L B
o)) "W” mm
s &
A /
X
[~ V
.ﬂw /
N F
/ g /vv \/\
mm Am_,. /v
(-4 \

5 3
\\ .
5 X \/ &
& /\ \/ / _
O N\ st S <
AR m_.._my\ o
. o
\ ////W ) ”u—mv\
M y
“RF /
f N J \\ o
v ~
nnm / uw\\\h
X/
N 3
/T M
\ \ mww
Mm V o \ G J/A
o ™ - <+ < D /
® \ wo h
,,mmm NS N
4 "\ )
Ww |||||| wwrmm_-.nuﬂw:-né.i ¢
N
- \\ \\ \\\\ m
S =z ¥
\uu_n
Ve
&
- A
e VA\ / 8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S

Transmission L.H. - Hydro 1ZT

Page 35 0f 41

Ref#  Part Number Qty S/P/F  Description
1 HG-70627 1 KIT, HOUSING-MAIN
1 HOUSING, MAIN
2 CRADLE BEARING
1 TRUNNION BUSHING
1 SEAL, LIP12x25x 7
1 SCREW, HFHC 1/4-28 x 7/8 (PATCH)
2 HG-50890RM 1 LOWER HOUSING
3  HG-70677 1 KIT, CENTER SECTION
1 CENTER SECTION
1 BUSHING .67 x 1.03 x .75
1 PLATE, BYPASS
3 BOLT, HEX FLANGE 3/8-24 x 2.5
2 CHECK PLUG ASSEMBLY, .027
4  HG-9008000-0128 1 /P SEAL,LIP15x35x7
5 HG-2003018 1 /P SPACER
6 HG-2003016 1 /P RING, WIRE RETAINING
7  HG-2003052 1 /P RING, RETAINING
8 HG-2003043 1 S BALL BEARING
10 HG-2003087 1 /P VARIABLE SWASHPLATE
11  HG-50551 1 S THRUST BEARING 30 x 52 x 13
12 HG-50005 1 /P SHAFT, INPUT
13 HG-50891RM 1 COVER-BACK
14  HG-2003014 1 /[P SPRING, BLOCK
15 HG-70331 1 /P 10cc CYLINDER BLOCK ASSY.
1 10cc CYLINDER BLOCK
5 10cc PISTON SPRING
5 PISTON SEAT WASHER
5 10cc PISTON
19 HG-44130 2 S WASHER, .34 x .88 x .06
21  HG-70082 1 /P 21cc CYLINDER BLOCK ASSY.
1 21cc CYLINDER BLOCK
7 21cc PISTON SPRING
7 PISTON SEAT WASHER
7 21cc PISTON
24  HG-2003017 1 /P WASHER, BLOCK THRUST
25 HG-50552 1 /P THRUST BEARING 42 x 68 x 16
26 HG-50315 2 BALL BEARING
27  HG-2000022 1 /P RING, WIRE RETAINING
30 HG-2000015 1 /P SLOT GUIDE
31 HG-50807 1 TRUNNION ARM
33  HG-9008000-0126 1 /P SEAL,LIP12x25x7
35 HG-50108 1 S  NUT, HEX LOCK LOCK 5/16-24 UNJF
38 HG-70680 1 /P KIT, BYPASS PLATE
1 PLATE, BYPASS (BREAD)
1 PLATE, BYPASS
39 HG-2003555 1 BYPASS ACTUATOR
40 HG-45074 1 /P SEAL,LIP10x25x7
41  HG-50270 1 ARM, BYPASS
42  HG-44870 1 RING, RETAINING
43  HG-50002 2 /P PIN, HOLLOW .39x .5x 1
44  HG-50016 3 BOLT, HEX FLANGE 3/8-24 x 2.5
46  HG-50990 1 /P FILTER
49 HG-51244

WWW.mymowrer Haf tSHOH 1/2-20 (NYLON INSERT)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Transmission L.H. - Hydro 1ZT

Page 36 of 41

Ref#  Part Number Qty S/P/F  Description
50 HG-50752 21 /P SCREW, 1/4-20 x .75
51 HG-50744 1 14T BEVEL GEAR
52  HG-50745 1 19T BEVEL GEAR
53 HG-50746 1 53T SPUR GEAR
54  HG-50757 1 SHAFT, MOTOR
55 HG-51298 1 SHAFT, BRAKE
56 HG-50748 1 SHAFT, AXLE
58 HG-51161 2 /P SEAL,LIP17x40x7
60 HG-50995 1 SEAL PLUG-SIDE
62 HG-50759 1 RING, RETAINING-AXLE
63 HG-51109 1 /P RING, RETAINING
64 HG-50743 1 BEARING-BALL 20 x 47 x 14 (6204)
65 HG-50740 1 BEARING-BALL 25 x 47 x 12 (6005)
66 HG-50751 1 /P SEAL,LIP25x47x7
67 HG-50329 1 /P RING, RETAINING
68 HG-50760 2 RING, RETAINING-AXLE
70  HG-70391 1 /P ASSEMBLY, BRAKE ARM SERVICE
1 ARM, BRAKE ZINC
1 CLEVIS PIN
1 BUSHING .255 x .394 x .330
1 SCREW, HFHC 1/4-28 x 7/8 (PATCH)
73  HG-50754 1 /P BRAKE DISC
76  HG-43083 1 NUT, HEX 5/16-18
81 HG-50942-2 1 AXLE BUSHING
82 HG-50942-1 1 AXLE BUSHING
99  HG-9005200-5600 1 PLUG, PLASTIC
107 HG-70314 1 S HUB ASSEMBLY
1 HUB
4 LUG BOLT
108 HG-50863 1 S NUT, HEX 3/4-16
110 HG-70110 1 /P FITTING O-RING ASSEMBLY
1 PLASTIC HOSE FITTING
1 O-RING
111  HG-70109 1 /P CAP VENT ASSEMBLY
1 CAP-POPPET VALVE
1 PLASTIC VENT
120 HG-50302 1 /P PULLEY, 4.5x1.625
121  HG-51753 1 BOLT, 5/16-18 x 1.50
123  HG-51576 1 SCREW, HFHC 1/4-28 x 7/8 (PATCH)
126 HG-51316 2 /P RING, RETAINING
134  HG-70553 1 /P KIT, SEAL
136 HG-51365 1 FAN, 6" 10 BLADE
207  HG-51396 1 SPACER, RTN
208  HG-51400 1 SHCS 5/16-24 x .75 (PATCH)
209 HG-51399 1 S  SPRING, EXTENSION
210 HG-51401 1 /P HOSE 5x4
215 HG-51408 2 WASHER, PLASTIC 1.19x .7
216  HG-70609 1 KIT, RTN SCISSOR
2 WASHER, .34 x .88 x .06
1 NUT, HEX LOCK 5/16-24 UNJF
1 ARM, RTN
1 ARM, RTN SCISSOR, INNER

WWW.mymower PaiftSTEEF§Sor. OUTER



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S Page 37 of 41
Transmission L.H. - Hydro 1ZT

Ref#  Part Number Qty S/P/F  Description

ARM, CONTROL
SPACER, RTN

SPRING, EXTENSION
SHCS 5/16-24 x .75 (PATCH)
WASHER, PLASTIC 1.19 x .7

NP R R

WWW.mymowerparts.com



Page 38 of 41

R.H. - Hydro I1ZT

ISSION

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S

Transm

\O

~ s 5 0 @ /

o © o
<t [A¥]
L7 N
\ / K
A S
) 5 e o
O/ \B
\ /4 _AJ nu.
m_
"
& e
M..
_\>/A\
o )
°) o
A “_“
\ /
e A_mw, /
Q o

I . --_
y N
)
\ _.I,
v
|
b <
5 a T
vr. .th
Aw mnpy,,. w--\mri. N
-ﬁamm T
5. X /I
w"uu ..x-“ .//3 mw“w - a S w

A /™, &

WWW.mymowerparts.com

.“NJ ) \\

--!\\

O \ ﬂUﬂ(\“v.

A.Am., 8

R A St o Y
SIS



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S

Transmission R.H. - Hydro IZT

Page 39 of 41

Ref#  Part Number Qty S/P/F  Description
1 HG-70627 1 KIT, HOUSING-MAIN
1 HOUSING, MAIN
2 CRADLE BEARING
1 TRUNNION BUSHING
1 SEAL, LIP12x25x 7
1 SCREW, HFHC 1/4-28 x 7/8 (PATCH)
2 HG-50890RM 1 LOWER HOUSING
3  HG-70677 1 KIT, CENTER SECTION
1 CENTER SECTION
1 BUSHING .67 x 1.03 x .75
1 PLATE, BYPASS
3 BOLT, HEX FLANGE 3/8-24 x 2.5
2 CHECK PLUG ASSEMBLY, .027
4  HG-9008000-0128 1 /P SEAL,LIP15x35x7
5 HG-2003018 1 /P SPACER
6 HG-2003016 1 /P RING, WIRE RETAINING
7  HG-2003052 1 /P RING, RETAINING
8 HG-2003043 1 S BALL BEARING
10 HG-2003087 1 /P VARIABLE SWASHPLATE
11  HG-50551 1 S THRUST BEARING 30 x 52 x 13
12 HG-50005 1 /P SHAFT, INPUT
13 HG-50891RM 1 COVER-BACK
14  HG-2003014 1 /[P SPRING, BLOCK
15 HG-70331 1 /P 10cc CYLINDER BLOCK ASSY.
1 10cc CYLINDER BLOCK
5 10cc PISTON SPRING
5 PISTON SEAT WASHER
5 10cc PISTON
19 HG-44130 2 S WASHER, .34 x .88 x .06
21  HG-70082 1 /P 21cc CYLINDER BLOCK ASSY.
1 21cc CYLINDER BLOCK
7 21cc PISTON SPRING
7 PISTON SEAT WASHER
7 21cc PISTON
24  HG-2003017 1 /P WASHER, BLOCK THRUST
25 HG-50552 1 /P THRUST BEARING 42 x 68 x 16
26 HG-50315 2 BALL BEARING
27  HG-2000022 1 /P RING, WIRE RETAINING
30 HG-2000015 1 /P SLOT GUIDE
31 HG-50807 1 TRUNNION ARM
33  HG-9008000-0126 1 /P SEAL,LIP12x25x7
35 HG-50108 1 S  NUT, HEX LOCK LOCK 5/16-24 UNJF
38 HG-70680 1 /P KIT, BYPASS PLATE
1 PLATE, BYPASS (BREAD)
1 PLATE, BYPASS
39 HG-2003555 1 BYPASS ACTUATOR
40 HG-45074 1 /P SEAL,LIP10x25x7
41  HG-50270 1 ARM, BYPASS
42  HG-44870 1 RING, RETAINING
43  HG-50002 2 /P PIN, HOLLOW .39x .5x 1
44  HG-50016 3 BOLT, HEX FLANGE 3/8-24 x 2.5
46  HG-50990 1 /P FILTER
49 HG-51244

WWW.mymowrer Haf tSHOH 1/2-20 (NYLON INSERT)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S
Transmission R.H. - Hydro IZT

Page 40 of 41

Ref#  Part Number Qty S/P/F  Description
50 HG-50752 2 1 SCREW, 1/4-20 x .75
51 HG-50744 1 14T BEVEL GEAR
52  HG-50745 1 19T BEVEL GEAR
53 HG-50746 1 53T SPUR GEAR
54  HG-50757 1 SHAFT, MOTOR
55 HG-51298 1 SHAFT, BRAKE
56 HG-50748 1 SHAFT, AXLE
58 HG-51161 2 /P SEAL,LIP17x40x7
60 HG-50995 1 SEAL PLUG-SIDE
62 HG-50759 1 RING, RETAINING-AXLE
63 HG-51109 1 /P RING, RETAINING
64 HG-50743 1 BEARING-BALL 20 x 47 x 14 (6204)
65 HG-50740 1 BEARING-BALL 25 x 47 x 12 (6005)
66 HG-50751 1 /P SEAL,LIP25x47x7
67 HG-50329 1 /P RING, RETAINING
68 HG-50760 2 RING, RETAINING-AXLE
70  HG-70392 1 /P ASSEMBLY, BRAKE ARM SERVICE
1 ARM, BRAKE ZINC
1 CLEVIS PIN
1 BUSHING .255 x .394 x .330
1 SCREW, HFHC 1/4-28 x 7/8 (PATCH)
73  HG-50754 1 /P BRAKE DISC
76  HG-43083 1 NUT, HEX 5/16-18
81 HG-50942-2 1 AXLE BUSHING
82 HG-50942-1 1 AXLE BUSHING
99  HG-9005200-5600 1 PLUG, PLASTIC
107 HG-70314 1 S HUB ASSEMBLY
1 HUB
4 LUG BOLT
108 HG-50863 1 S NUT, HEX 3/4-16
110 HG-70110 1 /P FITTING O-RING ASSEMBLY
1 PLASTIC HOSE FITTING
1 O-RING
111  HG-70109 1 /P CAP VENT ASSEMBLY
1 CAP-POPPET VALVE
1 PLASTIC VENT
120 HG-50302 1 /P PULLEY, 4.5x1.625
121  HG-51753 1 BOLT, 5/16-18 x 1.50
123  HG-51576 1 SCREW, HFHC 1/4-28 x 7/8 (PATCH)
126 HG-51316 2 /P RING, RETAINING
134  HG-70553 1 /P KIT, SEAL
136 HG-51365 1 FAN, 6" 10 BLADE
207  HG-51396 1 SPACER, RTN
208  HG-51400 1 SHCS 5/16-24 x .75 (PATCH)
209 HG-51399 1 S  SPRING, EXTENSION
210 HG-51401 1 /P HOSE 5x4
215 HG-51408 2 WASHER, PLASTIC 1.19x .7
216  HG-70609 1 KIT, RTN SCISSOR
2 WASHER, .34 x .88 x .06
1 NUT, HEX LOCK 5/16-24 UNJF
1 ARM, RTN
1 ARM, RTN SCISSOR, INNER

WWW.mymower PaiftSTEEF§Sor. OUTER



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force 18 B&S Page 41 of 41
Transmission R.H. - Hydro IZT

Ref#  Part Number Qty S/P/F  Description

ARM, CONTROL
SPACER, RTN

SPRING, EXTENSION
SHCS 5/16-24 x .75 (PATCH)
WASHER, PLASTIC 1.19 x .7

NP R R

WWW.mymowerparts.com



